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Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
2,475 GHz 2.490 GHz 1.000 MHz 2.48301 GHz -45.73 dBm -20.73 dB 2,550 GHz 2,570 GHz 100,000 kHz 2,56891 GHz 18.47 dBm -11.53 dB
2,490 GHz 2.496 GHz 1,000 MHz 2.49544 GHz -37.50 dBm -24.50 dB 2,570 GHz 2.571 GHz 500.000 kHz 2,57002 GHz -20.07 dBm -10.07 d&
2,496 GHz 2.499 GHz 1.000 MHz 2.49648 GHz -28.49 dBm -18.49 dB 2,571 GHz 2.575 GHz 1.000 MHz 2.57355 GHz -27.58 dBm -17.58 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -18.56 dBm -8.56 dB 2,575 GHz 2,500 GHz 1.000 MHz 2.57698 GHz -36.93 dBém -23.93 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50110 GHz 18.45 dBm -11.55 dB 2,590 GHz 2,505 GHz 1.000 MHz 2,59371 GHz -52.13 dém -27.13 dB
—
Il J ) we [ )| ] (]
Date T.2023 21:01:02

21:0B8:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru = Spectrum ué]
Ref Level 25.00 dBm  Offset 6.00 db Mode Auta Sweep Ref Level 25.00 dém Offset £.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [e1 AvgPwr .
20 glsjfnit Gheck PAES _nggmmmugyua_ PAES
Line _§PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dem 10dB
o d
SR Y
-10 dém r
| | | |
-20 dBm. T T
SPURIOUS_LINE_ABS f l\
s _,..,-f"'M odem
-50 dBm
-60 dem -60 dBm:
-70 dBm =70 dBm:
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Range low | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49029 GHz -34.27 dBm -9.27 dB 2,550 GHz 2,570 GHz 100.000 kHz 2,55184 GHz -0.95 dBm -30.95 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49579 GHz -30.28 dém -17.28 dB 2,570 GHz 2.571 GHz 500.000 kHz 2,57000 GHz -29.64 dém -19.64 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.,49878 GHz -28.81 dem -18.81 d& 2,571 GHz 2,575 GHz 1.000 MHz 2,57426 GHz -28.50 dBm -18.50 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -29.11 dBém -19.11 dB 2.575 GHz 2.590 GHz 1.000 MHz 2,57508 GHz -28.78 dém -15.78 dB
2,500 GHz 2.520 GHz 100.000 kHz 2.50178 GHz -2.41 dBm -32.41 db 2,590 GHz 2.595 GHz 1.000 MHz 2,59067 GHz -44.70 dBm -19.70 dB
Il J [ ] ( I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381720B

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém Offset 6.00 dB
SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0.00 dém
SGL Count 1004100

Offset 6.00 de

Mode Auto Sweep

@1 AvgPwr (@1 Avopwr
Limit ¢heck PAES Limit fheck PARS
_10 d8RR—BBLRIONS § INE ARS PARS _10 ddRRE—PLIRIONS | INE_ARS PARS
-20 dBm -20 dém
| SPURIOUS_LINE_ABS. [ SPURIOUS_LINE_ABS
-40 dam -40 dBm
-50 dBm -50 dBm T
_ o ha P E R Y " M - PP smr I P aa et
e ki
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 591.51674 MHz -57.680 dBm -32.80 dB 30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -57.66 dBm -32.66 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48975 GHz -54.37 dBm -29.37 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.33137 GHz -56.98 dBm -31.86 dB
2,580 GHz 5,000 GHz 1,000 MHz 4.91749 GHz -54.61 dBm -29.61 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.52360 GHz -54.16 dBm -29.16 dB
5.000 GHz 10,000 GHz 1,000 MHz 5.00075 GHz -50.21 dBm -25.21 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -48.30 dBm -23.89 dB
10.000 GHz 18,000 GHz 1,000 MHz 16.40435 GHz -53.85 dém -28.85 dB 10.000 GHz 18,000 GHz 1.000 MHz 16,35835 GHz -53.76 dém -28.76 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.39760 GHz -53.64 dBm -28.64 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.39710 GHz -53.69 dBm -28.69 dB
( | ) .- [ I )
Date: 12.0CT.2023 20:13:19 Date: 12.0CT.2023 20:20:04

Highest Channel / QPSK

Spectrum | u%:
Ref Level 0.00 dém Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 deRE—PPURIONS J INF_ARS PASS
-20 dBm
| SPURIOUS_LINE_ABS
-40 dBm
AR et N S M e AT Pt N
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -57.38 dBm -32.38 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.47337 GHz -57.01 dBm -32.01 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58073 GHz -53.46 dBm -28.46 dB
5.000 GHz 10,000 GHz 1.000 MHz 5.13074 GHz -47.76 dBm -22,76 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.70777 GHz -53.86 dBm -28.86 dB
18,000 GHz 26.000 GHz 1.000 MHz 20.39710 GHz -53.63 dBm -28.63 dB
)| « w

12.0CT.2023
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SPORTON LAB.

FCC RF Test Report

Report No. : FG381720B

LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = sp k=
Ref Level 0.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 AdRR—BPURIONS } INE_ARS PARS _10 défE—fPLRIOUS | INE_ARS pARS
-20 dBm -20 dBm
[-SPURIQUS_LINE _ABS, [-SRURIQUS_LINE_ABS.
-40 dam -40 dBm
-50 dBm 50 dBm
. JM"‘"‘I v T N T S N quom ) e N TPV E N
" e oo
70 de 70 db
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 576.00450 MHz -57.84 dBm -32.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 928.01349 MHz -57.61 dBm -32.61 dB
1.000 GHz 2.490 GHz 1,000 MHz 2.48876 GHz -53.14 dém -26.14 dB 1.000 GHz 2,400 GHz 1.000 MHz 2.48975 GHz -56.80 d8m -31.80 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.49166 GHz -54.45 dBm -20.45 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.44811 GHz -54.34 dBm -29.34 o8
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -50.92 dBm -25.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -49.93 dBm -24.93 dB
10.000 GHz 16,000 GHz 1.000 MHz 16.35435 GHz -53.84 d8m -28.84 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.71077 GHz -53.93 dém -28.93 dB
16.000 GHz 26.000 GHz 1.000 MHz 20.39310 GHz -53.70 dBm -28.70 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.39210 GHz -53.32 dBm -28.32 dB
( | ) .- [ I ) .-
Jate Date: 12.0CT.2022 20
Highest Channel / QPSK
Spectrum | u%:
Ref Level 0.00 dém Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 deRE—PPURIONS J INF_ARS PASS
-20 dBm
| SPURIOUS_LINE_ABS
-40 dBm
-50 dBm 1
MM-" y | RPN P Ve N e e el v A Ve
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -57.86 dBm -32.86 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.47287 GHz -56.90 dBm -31.90 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58121 GHz -51.93 dBm -26.93 dB
5.000 GHz 10,000 GHz 1.000 MHz 5.12124 GHz -47.16 dBm -22,16 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.39035 GHz -53.79 dBm -28.79 dB
18,000 GHz 26.000 GHz 1.000 MHz 18.02125 GHz -53.49 dBm -28.49 dB
)| « w
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Report No. : FG381720B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spect

sp

TEL : +86-512-57900158
FCC ID : IHDT56AR3

Ref Level 0.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 AdRR—BPURIONS } INE_ARS PARS _10 défE—fPLRIOUS | INE_ARS pARS
-20 dBm -20 dBm
[-SRURIOUS_LINE_ABS |- SEMRIRUS_LINE_ABS
-40 dam -40 dBm
50 dam—T] 50 dBm .
W‘J et A s aat e s || I R P e et Mt
70 de 70 db
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -57.58 dBm -32.58 dB 30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -57.62 dBm -32.62 dB
1.000 GHz 2.490 GHz 1,000 MHz 2.48777 GHz -47.24 d8m -22.24 dB 1.000 GHz 2,400 GHz 1.000 MHz 2.48230 GHz -56.78 dém -31.78 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.49650 GHz -54.43 dém -20.43 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.49311 GHz -54.39 dém -29.39 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -51.45 dBm -26.45 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -50.74 dBm -25.74 dB
10.000 GHz 16,000 GHz 1.000 MHz 17.99675 GHz -53.93 dém -28.93 dB 10.000 GHz 18.000 GHz 1.000 MHz 16.39885 GHz -53.86 dBm -28.86 dB
16.000 GHz 26.000 GHz 1.000 MHz 18.03475 GHz -53.54 dBm -28.54 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.01575 GHz -53.56 dBm -28.56 dB
( | ) - ( ] J -
Jate 0: Date: 12.0CT.2023 20:46:22
Highest Channel / QPSK
Spectrum | u%:
Ref Level 0.00 dém Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 deRE—PPURIONS J INF_ARS PASS
-20 dBm
| SPURIOUS_LINE_ABS
-40 dBm
-50 dBm 1
w-""“‘[ At s e g
P ot T A M a4
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 993.45577 MHz -57.84 dBm -32.84 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48826 GHz -55.72 dBm -30.72 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -44.73 dBm -19.73 dB
5.000 GHz 10,000 GHz 1.000 MHz 5.11174 GHz -46.07 dBm -21.07 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.71777 GHz -53.80 dBm -28.80 dB
18,000 GHz 26.000 GHz 1.000 MHz 20.39910 GHz -53.50 dBm -28.50 dB
Jl t w
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Report No. : FG381720B

LTE Band

7/ 20MHz

Spectrum = sp k=
Ref Level 0.00 dBm Offset 6.00 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit fheck PARS
_10 d8RR—BBLRIONS § INE ARS PARS _10 ddRRE—PLIRIONS | INE_ARS PARS
-20 dBm -20 dém
| SPURIOUS_LINE_ABS. [ SPURIOUS_LINE_ABS
-40 dam -40 dBm
-50 dBm—4 -50 dBm
MM . P Y N _ ~ O T e b e e
" pperbrmy
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 973.09595 MHz -57.68 dBm -32.88 dB 30.000 MHz 1.000 GHz 1.000 MHz 989.05295 MHz -57.92 dBm -32.92 dB
1.000 GHz 2,490 GHz 1,000 MHz 2,48330 GHz -49.06 dBm -24.06 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -52.03 dém -27.03 dB
2,580 GHz 5,000 GHz 1,000 MHz 449021 GHz -54.24 dBm -29.24 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.49311 GHz -53.95 dém -28.95 dB
5.000 GHz 10,000 GHz 1,000 MHz 5.00225 GHz -50.80 dBm -25.80 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -51.48 dBm -26.48 dB
10.000 GHz 18,000 GHz 1,000 MHz 16,35935 GHz -53.77 dém -28.77 d8 10.000 GHz 18,000 GHz 1.000 MHz 16,35635 GHz -53.74 dém -28.74 dB
18.000 GHz 26.000 GHz 1,000 MHz 20,39960 GHz -53.37 dBm -28.37 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.03975 GHz -53.73 dém -28.73 dB
( | ) .- [ I ) .-
ate Date: 12.0CT.2023

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dem Offset 6.00 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
-10 deRE—PPURIONS J INF_ARS PASS
-20 dBm
| SPURIOUS_LINE_ABS
-40 dBm
-50 dBm !
L- e ¥ i MM e Ao e A A
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -57.87 dBm -32.87 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48181 GHz -54.61 dBm -29.61 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58702 GHz -50.02 dém -25.02 dB
5.000 GHz 10,000 GHz 1.000 MHz 5.10224 GHz -46.60 dBm -21.60 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.69627 GHz -53.81 dBm -28.81 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39510 GHz -53.73 dBm -28.73 dB
Jl t w
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0012
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0037

-10 Normal Voltage 0.0042 PASS
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0019
20 Battery End Point 0.0024

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AR3
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 6.06 8.14 7.19 PASS
Sporton International Inc. (Kunshan) Page Number : A2 of A162

TEL : +86-512-57900158
FCC ID : IHDT56AR3
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FCC RF Test Report

Report No. : FG381720B

LTE Band 41/ 20MHz

Middle Channel / Full RB / QPSK

Offset 6.00 d&
A

QT

2 ms @ RBW 20 MHz

Spectrum
Ref Level 26.00 dom
Att 30 dB
(@152 View

lGF 2.593 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean
Trace 1 [ 19.80 d&m
i

JL

Peak crest | 10% | 194 | ©0a% | 0.01% |
27.52 dBém 7.72 0B 2.78 dB 4.98 dB .06 dB 7.01 dB
J CEEERER (]

J

Middle Channel / Full RB / 16QAM

AQT

2 ms @ RBW 20 MHz

Spectrum
Ref Level 26.00 dbm _ Offset 5.00 06
Att 30 dB

(@152 View

lGF 2.593 GHz

Mean Pwr + 20.00 dB

Poak

Complementary Cumulative Distribution Function

Crest |

10% | 194

Samples: 130000
0.1% | p.01% |

Mean
Trace 1 [ 17.15 d&m
i

27.41 dBm

10.25 dB

4.43 dB 6.70 dB

8,14 0B 9.25 dB

JL

T
J

Middle Channel / Full RB / 64QAM

AQT

2 ms @ RBW 20 MHz

Spectrum
Ref Level 26.00 dbm _ Offset 5.00 06
Att 30 dB

(@152 View

lGF 2.593 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean
Trace 1 [ 17.09 d&m
i

JL

Peak crest | 10% | 194 | ©0a% | 0.01% |
25.51 dBém .62 0B 3.68 dB 5.53 dB 7.15 db .26 0B
J QURRRED

J
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Report No

. FG381720B

26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.90

491

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.75

9.85

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.87

14.30

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

18.62

19.18

LTE Band 41

Spectrum v Spectrum v
Ref Level 26.00 dém  Offset 6.00 d2@ & RBW 100 kHz Ref Level 26.00 dém Offset 6.00 d8 & RBW 100 kHz
jo Att 30dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30dE SWT 19 ps @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
T 13.96 dBm)| T M1[1] 12.85 dBm)
20 dBm 2.59419900 GHz 20 dem T 59331000 GHz
f n 26.00 dB ) X 00 dB|
0 dam 1.895000000 MH 10 dem 7 oy $.905000000 MH
530.0) f ! 528.7)
0dBm 0d8m f L
| o L
R ! _ y i
10 ‘.‘I 10 7 ¥
dl 20 di 1
20 ~+ - 20 .
A o . I o ! Ty A,
] = - =30 dBris =
40 df 40 df
-50 S0
60 <60 di
70 70
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | Function Result |
M1 1 2.504199 GHz 13.96 dém ndg down 4.895 MHz M1 1 2.50331 GHz 12.85 dém ndB down 4.905 MHz
T 1 2.590562 GHz -11.91 dem n 26.00 d8 T1 1 2.590552 GHz -12.37 dem nds 26.00 d8
T2 1 2.595458 GHz -12.03 dBm Q fact 530.0 T2 1 2.595458 GHz -13.50 dBm Q factor 528.7
(IR e IR v
Sporton International Inc. (Kunshan) Page Number : Ab4 of A162
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F
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Report No. : FG381720B

LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

( i

J

Ref Level 26.00 dém  Offset 6.00 d& & RBW 300 kHz Ref Level 26.00 dém  Offset 6.00 d® & RBW 300 kHz
o Att 30de SWT 1264 @ VBW  1MHz  Mode Auto FFT e Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
w1 14.85 dBm)| MI1] 14.48 dBm|
20 dém ",— 2.5012420 GHz| 20 ”' 2 6970 GHz|
Rt ATV AVt v g . WS 26.00 dp)| . N S P . AN 26.00 dB)|
10 dam = Bu \ 9.750000000 MHZ| 10 7 Bw 9.850000000 MHZ,
/ Q factor \ 265.4| ) Q factor 263.5]
od od
7
iz /
-1od ¥ -10d ,l'
=od e \ eod ~
T e SO e e e
“an - -30
-40d 40 d
-50 -50
60 o -60 di
7od 70
CF 2.593 GHz 1001 pts Span 20.0 MHZz CF 2.593 GHz 1001 pts Span 20.0 MHZz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value ¥-value |__Function | Function Result
ML 1 2.50124% GHz 12.35 dem ndB down 9.75 MHz [ 1 2.595657 GHz 12,43 dem gk down .55 MHz
T1 1 2.5881B5 GH2 -10.27 dBm nd8 26.00 dB T1 1 2.587965 GH2 -11.83 dBm nds 26.00 dB
T2 1 2.597935 GHz -11.66 dBm Q factor 265.6 T2 1 2.597615 GHz -12.07 dBm Q factor 263.5

L N

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 26.00 dém  Offset 6.00 d& & RBW 300 kHz Ref Level 26.00 dém  Offset 6.00 d® & RBW 300 kHz
o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT e Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
w1 13.47 dBm| Mi1] 13.42 dBm|
20 dBm 2.5979150 GHz| 2 (G 2.5864670 GHz|
. N sl An AR | 26.00 dB) N X - A A nde - R 26.00 dB)
10 dam T < B TV T 14865000000 MHZ 10 Ty ATV At 14.296000000 MHz|
q factor \ 174.0| Q factor ! 180.9|
e ! va [f |
’ L ) - I
-0 -, ¥ -10 +
! 1 ! \
204 J
PP ) Y, -
T T e N el v L e\ L A
i) - B
-40d 40 d
-50 -50
60 o -60 di
7od 70
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Spurious Emissions Range Low | Rangeup | RBW | Frequency |___powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit 2.680 GHz 2.690 GHz 100.000 kHz 2.68088 GHz 3.34 dBém 26,66 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48970 GHz -29.83 dBm -4.83 d& 2,690 GHz 2,691 GHz 200.000 kkz 2.63000 GHz -26.87 dem -16.87 dB
2,490 GHz 2.495 GHz 1,000 MHz 249483 GHz -24.14 dBm -11.14 d& 2,691 GHz 2,695 GHz 1.000 MHz 2,69132 GHz -20.14 dém -10.14 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49599 GHz -32.88 dBm -19.88 dB 2,695 GHz 2,700 GHz 1.000 MHz 2.69506 GHz —24.37 dBm “11.37 db
2.496 GHz 2.506 GHz 100.000 kHz 2.50351 GHz 3.71 dBm -26.29 dB 2,700 GHz 2,715 GHz 1.000 MHz 2.70017 GHz 29,76 dBm ~4.76 dB
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